- LISTES DE PIECES

- MODELE RS 232



KEY

PART
NO.

690 15000 00
690 15001 00
692 10010 00
691 15004 00
691 15002 00
697 1001001
697 15010 00
697 25002 00
697 25001 00
0308 11999 0
891 45003 00
681 80020 01
690 30030 00
690 30040 00
£90 35001 00
0581 15999 2
690 45004 00
590 45008 00
A90 90050 00
690 90100 00
690 45008 00-2
590 45001 00
590 45002 00
£98 45018 00
690 46003 00
597 40010 00
697 15000 00
697 15001 00
697 15002 00
697 15003 00
697 15004 00
597 15005 00

3

e e a2 B B b et b s ms e b e b b e 4 e e as

RS232 MACHINE BODY

REPLACEMENT PARTS LIST

DESCRIPTION

Casing

Suction (oint
Mechanicai sesi comol.
Cover

Hose joint

Seat ring recerver comol.

imoetier / (Lawim =22 MO 1030

Plug

Plug packing

Snap nng (outer)

Flost switen comos.
Middie cora comol,
Tank bracker comol. (A)
Tank brackat compy. (B}
Tank stav

Hose clamo,

Tanx fitnng plate

Seal wasner

Shouaer band set

Waist psa comol.

Liquwd grug tank

Stir nose

Suction nose

Can

Packing towg)

Ligusd @ruq tank cao comol.

3ack nut isuri

Niocoie wsur)

Fountan olate (stir)
Fountan oiate packing
Hose orotection con
3ingina wire

KEY
NO.

35
36
37
28
39
40
31
42
43
44
<8
48
47
48
49
30
31
32
33
34
35
56
57
58

30
31
52
33
34
35
38 v

PART
NO.

897 45008 00
697 40070 00
698 65021 00
691 45000 00
6909501200
597 40060 00
590 §5000 00
§90 55001 00
551 65008 00
591 50010 00
0841279990
0642 00990 1
6909 501400
590 80040 00
590 85000 00
690 85003 00
598 50080 00
598 55021 00
590 80020 00
590 8500400
0100 05997 0
3100 06990 0
017004999 0
01700689990
0200 06993 0
1200 06994 0
J203 05999 0
J140 08995 0
0140 06996 0
00626 10091
J0626 2067 1
3031204000

QTy.

ca (D e 4 es ma e e e a b s b e s e ek s

— = e ke B e VN = = R L

DESCRIPTION

Nut (suction pte jomnt)
Suction mouth strainer
Suction oipe 10iINt

- Q-ring

Laoe

Liquid drug streiner

Fuel tank

Fuet O

Packing (8}

Fuet tank cap comot.

Fuel filver

Fuel straner

Labet

Throttie jever comol.
Throttte wire compt,

Spiral tube

Stop button comot.
Dust-proot cao
Vibration-oroof ruoter compt.
Pumo orscxet

Soit (MS x 25) N

-Soit (M8 x 40)

Nut (M4)

Nut (M8)

Wasner (M8)
‘Nasner (M)
‘Sonng washer (MS)
Screw (M6 x 12)
Screw (M8 x 16)
J-nng

-ring

‘Nosher (M4)



UBYBRRHNYBI I Ida a3

§21 15004 00
523 15000 00
523135002 00
52320020 01
523 25002 00
$24 28001 00
5102501000
0868 079990
00832 03101
0810 10997 0
§21 30060 00
523 250086 00
80135002 00
522 38003 00
0200 08087 0
$23330000 0
5§23 38002 00
$233800100
52058001 00

421 58003 00
5207001000
5207001010
520 70010 20
0241 059960
510 70080 00

- d e b 2 b o2 bt Nt NN o e b s A) b e s s e s a NN =

DESCRIPTION

Crank case compl. (incl, 2~4¢)
Qil sent

Ball beering

Crenk case packing

Cyiinoer

Cviincer pecking
Cranksheft compi.

Mutfier gasket

Muffier clamping boh
Washer

insulstor

insuletor pecking (fiost)
Cartburstor breciket

Fan cover

Cwiinder cover
Windbresk

Magneto compl. (incl. 26, 27}
Flywiesl

Ignetion coW

Gromwnet (secondary)
Plug can comol.

ECO2EHR (RS232) ENGINE BODY

REPLACEMENT PARTS LIST

28888880

»
~N

283858588

agesn

PART
NO.
0850 148810
521 50010 00

521 50020 00
521 50021 10
521 50020 30
521 $0020 60
§21 50020 20
502 50010 30
521 50020 10
$10 50181 10
521 50020 40
521 50030 00

521 50030 10
521 50030 20
521 50030 30
§21 50030 40
690 95024 00
0119 05996 0
00435 05280
00438 0514 0
00431 05180
00411 0820 0

0%40 00008 0
0180 08088 0
0017308180
0031208000

[

NN D WRN = = 2 - -

—-—awn

“Screw (MS)

DESCRIPTION

Soerk plug

Recoil starter compl,

{incl, 32~456)

RAecoil compl. lincl. 33~40)
Starter knob

Soirsi spring

Starrer rope

Reel

Rope guide

Sterter cose

Set screw

Washer

Starter pulley compl. |
{inct 41~48§) "
Sterter pulley

Label (Msin)

Bott {socket hesd) (MBS x 18)
Scrow ss'y (MS x 28)

Sorew ass’y (M8 x 14)
Sorew (pen head) (M8 x 16)

Sorew (counter sunk hed)
(M8 x 20)

Screw (MS x 20)

Bolt e’y
Waesher




KEY

Z
CRNO B BEUN = 9

PART
NO.

523 80080 00
523 80010 10
510 60484 30
510 80424 10
510 80480 30
510 60480 40
523 60041 20
510 60480 50
510 60482 30
510 60482 40
523 60041 30
52360041 10
523 60040 10
SB0 60483 30
523 60041 40
523 60042 10
540 60203 10
523 60041 50
523 60041 60
580 60483 10
52360011 10
510 60482 50
52360011 30
51060485 10
510 60484 60

£ 4 = fa a4 ma ca s e b ok ma et kb ot ab ek ek A as =

EC02EHR (RS232) CARBURETOR
REPLACEMENT PARTS LIST

PESCRIPTION

Carburetor comot. (inct 2~33)

Boay csn

Cable agjuster tock nut
Cabile sajuster
Thrartte soring
Throttie sonng recever
Jet nesaie (A146 1/5}
E ring

Slowe st0D screw

Stop screw sonng
Nesaie 1ot (02.08)
Main jet ( #56)

Floag chamber ass'v
Fiost chamber osexing
Float

Float hinge

Hinge pIn

Neegle vaive

Needls vaive 1ICA=2.5 x 0.5}

Boav banag ass v
3ano boit
Scraw (M4 x 10}
Cleaner cover
Aubber seat
dack screen

PART

NO,
510 60484 40
510 60380 50
523 60011 40
523 60011 50
5236001160
52368001210
523 60040 60
51060262 50

[«
]
<

[

DESCRIPTION

Claaner body ssx'y
Screw (M4 x 10}

Air ciesner

Flange pecking
Throttie vaive

Rubber csp.

Reverss olow preventer
Q-ring



WD A WN - 85

RS232 STANDARD EQUIPMENT & STANDARD ACCESSORIES

PART
NO.

801 80010 00
691 90010 80
891'98011 00
691 9800t 00
697 98000 00

- 89098001 00

890 90040 00
0713 199890

3

- s A k)

REPLACEMENT PARTS LIST

OESCRIPTION

Sorey hose compl. lincl, 2, 3)
Packing

Packing

Sorey pipe (inci. 3)

Toap cock {inci. 3)

3 soout snnuier nesd

Toot kit tincs, 8)

Box wrench

s i
& 3

-



